DRIVE GROUP | (BASE)

)
(G
w

\
[}

N
(=)

/'u‘ ) — )
\—/ e/

™ (‘\_ TN TN
| A ¥%]
WANS

-

N AN

NE
AN

ey
\j_/

.

—
)
~

@) (@)

/—\./

) I>;.'
ACEAANA Y

IO
o/

Page 1

Ref. [ Serail NO# Desc QTY| Ref. | Serail NO# Desc. QTY
1 [BZ020100070|M8%*40 Square neck screws 1 26 |BZ020100037|M8%*35 Hex screw 1
2 [Bz020200011{M8 Self-locking nut 4 27 | LJ010200223 [Linear actuator lever copper liner 1
3 | LJ010300025 [Brake spring 1 28 | LJ010100202 |Squeegee switch lever 1
4 |BZ020100101|M8*75 Hex Scoket screws 4 29 | LJ010100227 [Squeegee switch bracket 1
5 [BZ020300009|M8 Flat mat 9 [ 30 [Bz020200010(M8 Nuts 1
6 |[LJ010200181 |Direction steering big sprocket 1 31 |BZ020400004|M6 Spring washer 6
7 |[BZ110100006|3 points chain joint 1 32 |BZ020100035|M6*16 Hex screw 2
8 |BZ110100008(3 points chain 435MM, 22.5 1 33 | LJ040700004 |Linear actuator E1 white line 1
9 |Bz020100116{M12*25 Hex screw 4 34 | LJ010100284 |Brush head actuator arm welder 1
10 [BZ020400007|M12 Spring washer 4 35 | LJ010100287 |MINI brush head chain 1
11 |BZ020300013|M12 Flat mat (stainless steel) 4 36 |BZ160100012|0pen pin ¢ 3X15 4
12 [ LJ010100248 |MINI Frame 1 37 | LJ040700003 |Linear actuator E1 blue line 1
13 |BZ020100063|M8*20 Hex screw 2 38 |BZ160100001|Pin ¢ 8X50 2
14 [BZ020400005|M8 Spring washer 9 39 |BZ020100113|M6*20 Hex Scoket screw 2
15 |BZ020300010|M8 Large flat mat 9 | 40 [Bz020300006(M6 Flat mat 12
16 |LJ030100181|Wheel cap 2 41 [ BC06022017 |Pedal acclelerator switch assembly 1
17 |BZ030100012|¢25 Shaft card 2 | 42 |BZ020100057|M8*25 Hex screw 2
18 [BZ040100008|6205 bearing 4 43 [ LJ010100226 [Mini Foot pedal bracket 1
19 [LJ030200085|GM-MINI Scrubber wheel 2 44 [BZ020100034(M6*20 Hex screw 2
20 | LJ010300033 |Squeegee steering spring 2 | 45 |BZ160100005|M8*70 Pin 1
21 |BZ160100011|Open pin ¢ 2X20 4 | 46 |[1J010200233 |Brush head switch copper liner 1
22 | LJ010200190|Zipper pulley 1 | 47 |BZ160100018|Pin ¢ 6X20 2
23 | LJ010100307 |GM-MINI Squeegee chain 1 48 | LJ010200184 [Linear actuator head 2
24 | 1LJ010500073 |Zipper pulley liner 1 49 [ 1LJ010100260 [mini brush head switch bracket 1
25 [BZ160100015|Pin ¢ 6X55 1 50 [BzZ020200009|M6 Self-locking nut 2




DRIVE GROUP Il (BASE) Page 2

EERE |

Sy
o Na /)
I

Y
t‘:‘/

C:.;JI {

-t
o
/ GRO0RONCXO!
Sy N ey A
MUAUORE/ B E)

Ref. [ Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 |[LJ010100283|Motor connection level welder 1 21 | LJ010200188 |Acclelerator pedal copper bushing 1
2 |LJ010100248 [Fame components 1 22 | LJ010100023 |Acclelerator foot pedal bracket 1
3 |BZ020100146(M8*50 Live screws 2 23 | LJ020100023 |Proximity switch 1
4 |BZ020200010|M8 Nuts 3 24 | LJ010100259 |Acclelerator pedal upper arm 1
5 |BZ021000004(Brush head adjust screw 1 25 |BZ020100113|M6*20 Hex screw 1
6 [BZ020100001|GM50 Star nuts 1 26 |BZ020100128|M4*25 Flat head cross screw 1
7 |BZ021000004{GM50 Forearm adjust screw 1 27 | LJ010100205 |Acclelerator pedal under arm 1
8 | LJ010300038|GM110 connection tension spring 1 28 |BZ020100093|M6*10 Countersunk head hex socket 2
9 [BZ020100145|M8*40 Festival screws 2 29 | LJO10300006 [Squeegee spring 1
10 [LJ010100210|Motor connection level(short) 1 30 |BZ020300007|M6 Large flat mat 1
11 [BZ020100061|M8%*35 Hex screw 4 31 |BZ020400004|M6 Spring washer 1
12 [BZ020100060|M8%*30 Hex screw 4 32 |BZ020200009|M6 Self-locking nut 1
13 |BZ020300009|M8 Flat mat 19 [ 33 [BZ020100007(M4*16 Pan head cross screw 2
14 [ LJ010200050|70BT Forearm copper bushing 2 34 |BZ020300002|M4 Flat mat 3
15 [LJ010200040Connection level copper liner ¢20x ¢12x8 4 35 |[BZ020700006|M4 Rivet nut 1
16 |LJ010100208|Motor connection level (long) 2 36 | LJ030100171 |GMmini battery bracket 1
17 [BZ020400005|M8 Spring washer 11| 37 [BZ020200004|M4 Self-locking nut 1
18 [BZ020200011|M8 Self-locking nut 11| 38 |[BZ020400002(M4 Spring washer 2
19 [BZ020100042|M6*25 Hex screw 1 39 | LJ010300035 |Water pipe clamp 1
20 |BZ020300006|M6 Flat mat 1 40 | LJ010100213 [Water pipe bracket 1




DRIVE GROUP (FRONT DRIVE) age 3
Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTYy
1 [BZ130100001|6X6X50mm key 1 23 | LJ010200202 |Drive big sprocket 1
2 |BZ020100010{M4*10 Big pan head cross screw 2 24 | BZ020300010|M8 Large flat mat 1
3 | LJ010200198 [Steering cushion 2 25 | LJ010100222 |Mini brake plate 1
4 | 1010100261 |Mini front wheel frame (with side panels) | 1 26 | LJ010200231 |Drive bearing sleeve 4
5 |LJ010200177 [Steering bearing upper cover 1 27 | LJ010200180 |Drive wheel axle 1
6 |BzZ040100009(6010 bearing 2 28 |BZ020200010|M8 Nuts 1
7 |LJ010200178 [Steering connection shaft 1 29 |BZ020100064|M8%*40 Hex screw 1
8 | LJ010200176 |Steering bearing under cover 1 30 |BZ020200016|M12 Self-locking nut 4
9 | LJ040100002|GM110 Front drive motor 1 31 | LJ030200065 |GM110 Front wheel (red) 1
10 [BZ020300003|M4 Large flat mat 2 32 |BZ040200004(Bearing Units UCFL205 2
11 [LJ010100216|Drive motor mounting board 1 33 |BZ020300013|M12 Flat mat (stainless steel) 8
12 |BZ020300006|M6 Flat mat 9 34 | LJ010100214 |Front wheel axle cover 2
13 [BZ020400004|M6 Spring washer 9 35 |BZ020100085|M12*40 Hex socket screw (12.9) 4
14 [BZ020100035|M6*16 Hex screw 6 36 |BZ020100077|M8%*16 Hex screw 1
15 [ LJ010200179 |Drive small sprocket 1 37 |BZ020400007|M12 Spring washer 4
16 [BZ110100004|4 points chain 1 38 |BZ020100141|M10*25 Hex socket screw (12.9) 2
17 | LJ030300007 |Mini front drive motor shield 1 39 [Bz020300012|M10 Flat mat 4
18 [BZ020100057|M8%*25 Hex screw 2 40 [BZ020400006(M10 Spring washer 2
19 [BZ020100050|M6*12 Big pan head cross screw 3 41 [BZ020100083(M12*25 Hex socket screw (12.9) 4
20 |BZ020300009|M8 Flat mat 1 42 [BZ1101000074 points chain joint 1
21 |BZ020400005|M8 Spring washer 5 43 [BZ020300011|MS8 Extra large flat mat 1
22 |BZ130100003|6X6X30mm key 1 44 [BZ020100200{M8*16 Hex socket screw (machining) 2




BRUSH HEAD GROUP

Page 4
G @
- .
~f o)
NS
Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 | 030100068 |CM°0B Bumper wheel liner 2 | 23 | L010100529 |Gmmini Water outlet cover 1
Outer¢20xhighl6mm

2 | LJ030100074 [GM50B Bumper wheel 2 24 | BZ020400002 |M4 Spring washer 4
3 |BZ020300007|M6 Large flat mat 2 25 BZ020100035 |M6*16 Hex screw 14
4 [BZ020100037|M6*35 Hex screw 2 26 | BZ020400004 (M6 Spring washer 2
5 |BZ020100061|M8%*35 Hex screw 4 27 1J010100084 [Automatic brush buckle(GM70BT) 2
6 | LJ010200050 (70B Forearm copper liner 12*8*6 2 28 | BZ020300011 |MS8 Extra large flat mat 2
7 |BZ020300010{M8 Large flat mat 4 29 | BZ020100077 [M8*16 Hex screw 2
8 |BZ020400005|M8 Spring washer 8 30 LJ050100027 |[Floor brush 2
9 |BZ020200011{M8 Self-locking nut 4 31 | Bz020100035 |M6*16 Hex screw 5
10 |BZ160100011|Open pin ¢ 2X20 1 32 | BzZ020100064 |M8*40 Hex screw 1
11 | LJ010200232 (Brush head chain joint 1 33 | Bz020100007 |M4*16 small pan head cross screw 2
12 |BZ160100017|Pin ¢ 6X20 1 34 LJ010300008 [GM70BT Brush buckle shrapnel 2
13 |BZ020300009(M8 Flat mat 7 35 | BZ020400004 (M6 Spring washer 21
14 | BZ020200010 (M8 Nuts 2 36 BZ020200009 |M6 Self-locking nut 7
15 | LJ040100001 |Brush motor(GM110BT70) 2 37 LJ030200003 [GM70BT Rubber silicone pad 8
16 | BZ020100014 [M4*20 Big Pan head cross screw 2 38 | BZ020200018 |GM70BT M6 strap nuts 8
17 | Bz020300002 |M4 Flat mat 6 39 LJ030200061 [GM85BT Brush waterproof rubber 2
18 | LJ040400003 |GM70BT Solenoid valve 1 40 LJ010100178 [GMB85BT Rubber stainless steel retainer 2
19 | LJ160100048 |Brush head warning label 2 41 | BZ020300007 (M6 Large flat mat 10
20 | LJ010100250 |Mini motor mounting board 1 42 | BZ020100035 [M6*16 Hex screw 8
21 | LJ130300001 |GM70BT Motor mounting board strap 1 43 | BZ020100037 [M6*35 Hex screw 6
22 | BZ020300006 |M6 Flat mat 24 44 LJ130300001 [GM70BT Motor mounting board strap 1




SOLUTION TANK GROUP (GM50B/GM56BT) Page 5
NE P e 8 - e -
KA AL ORROVEEOEROEPOW
/ \ \ Lo / \
WATER YR IR7A R
AW, LY [/ ;
i} A ) @! | @ I | “\

Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 | BC06023018 [Solution tank cap 1 17 | LJ030100153 [Transparent tube elbow 2
2 [ 070100022 |MINI Solution tank 1 18 | LJ080300012 |Transparent tube ¢ outer 12 inner ¢8 1
3 |BZ020100109|M6*16 Flat head cross screw 2 19 [BZ020100008(M4*12 Big pan head cross screw 4
4 |Bz020100042|M6*25 Hex screw 1 20 [Bz020300002|M4 Flat mat 13
5 | Lo1020003g |SM>08 Recovery tank main handle 2 | 21 |B2020100133|M4*30 Big pan head screw 2

copper liner outer ¢16xhigh 6mm

6 |[LJ010100264 |mini recovery tank under support bar 1 22 | LJ021000021 |Charger connector (175A) 2
7 | 010100265 |mini recovery tank upper support bar 1 23 | LJ030300002 |Connector plastic cover 1
8 |[BZ020300007|M6 Large flat mat 1 24 [BZ020200005|M4 Semi-round nut 2
9 |BZ020400004|M6 Spring washer 1 25 |[BZ020100105|M5X12 Cross head screws 3
10 [BZ020200009|M6 Self-locking nut 1 26 [BZ020400003|MS5 Spring washer 3
11 [BZ020100185|M6*16 Small pan head cross screw 4 27 |BZ020300004|MS5 Flat mat 3
12 [LJ010100267 |MINI Foot pedal (pattern aluminum) 1 28 [ LJ010100263 |Water valve handle bracket 1
13 [ LJ030100150|Foot pedal plastic mat 4 29 | LJ020100163 |M5x10 Flat head cross screw 16
14 |BZ020400002|M4 Spring washer 6 | 30 |BZz130200001|Hinge 2
15 [ LJ030300001 |Brake shield 1 31 | LJ0O30100067 [GM50B Clean water outlet plug (with seal) 1
16 | LJ030200066 [Transparent tube elbow sheath 2




RECOVERY TANK GROUP Page 6
~WEEOEE D190
Ref. [ Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 [LJ030100151 |Seat plastic mat 5 11 |BZ020100008|M4*12 Pan head cross screw 11
2 | LJ030200073 |Seat 1 12 | LJ070200017 |Mini recovery tank 1
3 | LJ020600003 [GM50B Waste water sensor (small) 1 13 |BZ030100075|Drain hose bracket 2
4 |BZ020700001|M4 Rivet nut 2 14 |BZ020300002|M4 Flat mat 4
5 |LJ010100238|Sensor cover mounting board 1 15 | LJ080100012 |GMmini Drain hose (black) 1
6 |BZ020100018[M4*10 Self-tapping screw 1 16 |Bz020300010|M8 Large flat mat 4
7 | LJ030100075|GM50B sensor cover 1 17 |BZ020100101|M8x75 Hex socket fillister screw 4
8 | LJ030100150|Pedal plastic mat 2 18 |BZ010100005|21-51 Clamps 2
9 [BZ020300003|M4 Large flat mat 2 19 | LJ080100015 |GMmini Vacuum hose (black) 1
10 [BZ020400002|M4 Spring washer 6




RECOVERY TANK GROUP (COVER) Page 7
- == = =) P
110 85;57j<ﬁm.-ﬂ‘1‘4: D, R |
TN
12
1Y
ey
B
i
6)
™y
A
a)
P
9/"
20)
)
—
L22)
—
€D,
T
w2
—— rar)
@
B
1.26)
=,
—GD
&

Ref.| Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 [Bz020100109|M6*16 Flat head cross screw 1 19 [BZ020400002|M4 Spring washer 0
2 | LJ010100256 [Mini Back cover under support bar 1 20 [BzZ020100010|M4*10 Big pan head cross screw 4
3 [ LJ010200226 [Mini Back cover under support bar copper | 1 21 | LJ120200008 [Gmmini back cover sponge D4 total 4 pcs 1

GM50B R tank main handl
4 |U010200038|" ecovery tankmain handie copper ;55 | 1030200067 |GM110 motor sheath 1

liner outer ¢16xhigh 6mm
5 |LJ010100255 [Mini Back cover upper support bar 1 23 | LJ080100016 |Motor suction telescopic tube 1
6 |BZ020300009(MS8 Flat mat 1 24 | LJ040200011 |GM110B 3-layer vacuum motor 1
7 |BZ020300007[M6 Large flat mat 1 25 | LJ120200009 |Motor cover sponge B7 total 7pcs 1
8 |[BZ020200009|M6 Self-locking nut 1 26 |BZ020100100|ST3.5*13 Pan head cross self tapping screw 3
9 [ LJ010200227|Mini back cover upper support bar copper || 1 27 |BZ020300001|M3 Flat mat 3
10 [LJ021300002 |Reversing warning lamp 1 28 | LJ160100046 |Recovery tank maintenance warning label 1
11 [ LJ021300002|M4x12 self-tapping screw 2 29 |BZ020100105|M5*12 Pan head cross screw 9
12 | LJ021300002 |Reversible warning lamp base 1 30 | LJ110200005|GM110 Waste water filter 1
13 [ LJ070300027 |Mini back cover (grey) 1 31 | LJ030100182 |Filter base 1
14 [ LJ130200009 |Motor cover shaped seal 1 32 | LJ030300005 |GMmini motor shield 1
15 [LJ010200210|Mini recovery tank hinge shaft 2 33 |BZ020100147|M6*10 Flat head cross screw 1
16 [LJ030100185|Recovery tank hinge shaft positioning blockl 2 34 |BZ020100137|M6*20 Flat head cross screw 1
17 [LJ010100252 |Mini recovery tank hinge shaft retainer 2 35 |BZ020300004|M5 Flat mat 9
18 [Bz020300002|M4 Flat mat 4 36 |BZ020400003|M5 Spring washer 9




CONTROL PANEL GROUP Page 8
Ref. [ Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 [L020100026|GM110 Brush & suction power switch 2 8 | 1020100029 |Horn switch (GM110) 1
2 | LJ020100039 |GMS50B Key switch with emergency stop 1 9 | LJ020300008 |5A protector (with waterproof cap) 1
3 | LJ021300001 |Fault indicator 1 10 |BZz020100008(M4*12 Big pan head cross screw 4
4 | 1J020500001 |GM50B Battery scale 24V 1 11 |BZ020300002[M4 Flat mat 4
5 |LJ020100027 [GM110 Direction switch 1 12 | 160200011 [GMmini Panel label 1
6 |LJ020100038|Directional switch waterproof cap (GM110)] 1 13 | LJ010100272 [Mini Control panel 1
7 |BZ060100002(GM70BT Speed switch knob 1




ELECTRIC CONTROL GROUP Page 9
v—v“‘“m
e
",m“‘
e
,,.»ﬂ““f 6.
. (]
A
S P G G
010161010,
@
\g ®
wﬁ“’j _—

Ref. [ Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 [BZ020200009|M6 Self-locking nut 1 8 | LJ020200008 |Curtisboard 1
2 |BZ020400004(M6 Spring washer 1 9 | LJ020800002 |Insulator 1
3 [BZ020300006|M6 Flat mat 1 10 | LJ020300001 [100A Fuse box 1
4 | LJ010100197 |Electronic control board installation board | 1 11 |BZ020300002|M4 Flat mat 8
5 |BZ020700001|M4 Rivet nut 8 12 [BZ020400002|M4 Spring washer 8
6 |[LJ020800003 [DC contactor 2 13 |BZ020100133[M4*30 Big pan head cross screw 2
7 |BZ020100164|M4*14 Big pan head cross screw 4 14 |BZ020100014M4*20 Big pan head cross screw 2




CONTROL GROUP | Page 10

Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 | BC06022011 |Steering wheel assembly 1 14 |BZ030100012 (Shaft card D25 1
2 | LJ010200197 [MINI steering wheel upper shaft 1 15 |BZ020300002 (M4 Flat mat 4
3 |BZ020100037[M6*25 Hex screw 4 16 |BZ020100133(Big pan head crossscrews M4X30 4
4 [BZ020400004|M6 Spring washer 4 17 | LJ010200201 [MINI steering wheel under shaft 1
5 |BZ020300006|M6 Flat mat 4 18 [BZz020200014|M10 Self-locking nut 6
6 |LJ010200211 [MINI Steering wheel bearing seat 2 19 |BZ020400006|M10 Spring washer 6
7 |Bz040200010|6024 Bearing 1 20 |Bz020300012|M10 Flat mat 12
8 | LJ070300026 |Steering wheel support plastic cover 1 21 |BZ040200005 |Bearing units UCFL204 3
9 |BZ020100023|M5x16 Pan head cross screw 1 22 [BZ020100117|M10*35 Hex socket 6
10 | LJ021400003 |Buzzer (continuous beam) 1 | 23 |Bz020700006|M4 Rivet nut 5
11 |BZ020300004|MS5 Flat mat 2 24 | LJ010100249 |MINI steering wheel main support 1
12 |BZ020400003|MS5 Spring washer 1 25 [BZ130400001|MINI U-joint 1
13 |BZ020200007|MS5 Self-locking nut 1




CONTROL GROUP II

Page 11
Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 |LJ160100044 |MINI label 1 13 | 010100249 [MINI Steering wheel main support 1
2 | LJ030100149 [Steering wheel cap 1 14 |BZ020200011|M8 Self-locking nut 1
3 |BZ020200026(M14 Self-locking nut 1 15 | LJO10300029 |Brake spring 1
4 |BZ020400010{M14 Flat mat 1 16 |BZ160100012|Pin card ®3 1
5 [BZ020300021{M14 Spring washer 1 17 |BZ160100003|Pin M8X60 1
6 |LJ030100154 |Steering wheel 1 18 |BZ020300009 (M8 Flat mat 4
7 | LJ080100008 [Steering wheel sheath 1 19 | L010100191 |Brake 1
8 | BC06022011 |Control GROUP | 1 20 [BZ020100037M6*35 Hex screw 1
9 |BZ020100061|M8%*35 Hex screw 1 21 |BZz020200008 (M6 Nuts 1
10 |BZ100100001|Foot brake cover 1 22 | BZ020400004|M6 Spring washer 1
11 | 010100251 |Brake arm 1 23 [BZ020300006 (M6 Flat mat 1
12 | LJ030200159 |Steering wheel main support rubber sleeve| 2 24 | LJ010400005 |M8*20 Hex screw 2




SQUEEGEE GROUP

Page 12

Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 |LJ030100196 |M8 Small quadrilateral nuts 6 13 |BZ020100178|M8%*80 Hex screw 2
2 |BZ020100035/M6*16 Hex screw 2 14 | BZ020100065|M8*60 Hex screw 4
3 |BZ020400004(M6 Spring washer 2 15 | LJ010100336 |70 Cast aluminum squeegee Large retainer 1
4 |BZ020300006|M6 Flat mat 2 16 | LJ010100335 |70 Cast aluminum squeegee small retainer 1
5 |LJ030100198 [Squeegee Water outlet joint 1 17 | 130200174 |Squeegeee rear blade 1
6 [BZ020100038|M6*12 Hex screw 2 18 [BZ020100060(M8*30 Hex screw 2
7 |BZ020200011|M8 Self-locking nut 2 19 | LJ030100210 |Squeegee plastic gland 1
8 |[Bz020300009|M8 Flat mat 2 20 | LJ010200258 |Cast aluminum squeegee 1
9 |[BZ020500001|¢ 14 Wave pad 2 21 | LU130200175 |Squeegeee front blade 1
10 |LJ030100074|GM50B Bumper wheel 2 22 | LJ010200278 |Squeegee cushion column 2
11 | LJ010200247 |Squeegee bumper wheel bushing 2 23 |BZ020200010|M8 Nuts 2
12 |BZ020300011|M8 Extra large flat mat 8 24 | LJ030200168 |Squeegee water outlet joint gasket 1




SQUEEGEE LIFT GROUP

Page 13
&
®
@

- I
O —
@
&
@
.::;_-.“-\f-""!’f

vy

26) —
€S

—

Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTY
1 |LJ010100357 |Gmmini squeegee connector welder 1 18 |BZ020200016(M12 Self-locking nut 1
2 | LJ010100293 [Squeegee adjust bracket 1 19 |BZ020300013|(M12 Flat mat (stainless steel) 2
3 |BZ020400004(M6 Spring washer 2 20 | LJ010200299 |Squeegee shaft die casting part 1
4 [BZ020200009|M6 Self-locking nut 2 21 |BZ020300029|M12 Large flat mat 1
5 |BzZ020100064|M8%*40 Hex screw 2 22 |BZ020400007|M12 Spring washer 2
6 |BZ020200011|M8 Self-locking nut 7 23 |Bz020100182|M12*80 Hex socket (12.9) 1
7 |BZ020400005(M8 Spring washer 7 24 |BZ020100036|M6*30 Hex screw 2
8 |[BZ020300010|M8 Large flat mat 6 25 |BZ080100009|Squeegee pressure adjust caster (M10X35) 2
9 |[L010200040 GM>508 MOtf)r connection copper liner 6 26 | LJ010100359 |Squeegee caster bracket welder 1

outer ¢20xhigh 8mm
10 |BZ020100060|M8%*30 Hex screw 5 27 |[Bz020300012(M10 Flat mat 2
11 |BZ020300006|M6 flat mat 5 28 | LJ010100292 |GM110 squeegee fixed bracket 1
12 | LJ010100358 |Gmmini Squeegee upper connection welde| 1 29 |BZz020200014|M10 Self-locking nut 2
13 |BZ160100011|Open pin ¢ 2X20 1 30 | LJ010200282 |Squeegee connection copper sleeve 1

14 |BZ160100009|Pin ¢ 6X25 1 31 |BZ020100192|{M12*120 Hex socket(12.9) 1

15 | LJ010200283 |Squeegee shaft pad 1 32 |BZ020300009|M8 Flat mat 8

16 |LJ010300028|GM110 Squeegee steering spring 2 33 | LJ010200280 |Squeegee shaft copper bushing 1

17 | LJ010200281 |Squeegee shaft copper sleeve 1




WATER SUPPLY GROUP

Page 14
™
L
Ref. | Serail NO# Desc. QTY| Ref. | Serail NO# Desc. QTyY
1 |[LJ010200218 |MINI filter connector cap 1 10 | BC06022004 |Water valve components 1
2 | LJ110100007 |Clean water filter 1 11 |BZ010300001|22 Wire clamp 3
3 | LJ010200217 [Filter connector (with nut) 1 12 | LJ020100149 [Water valve switch wiredrawing 1
4 | LJ010500080 [12 Outer wire connector 1 13 |BZ120100001|GM50B M6X25 Star screw 1
5 | LJ040400003 |Solenoid valve 24V 1 14 |BZ010100017|16.6 Clamps 1
6 |[Bz010100015(¢ 19.8 ear-shaped clamp 2 15 | LJO80300004 |Transparent tube outer 16 inner 12*¥350mn| 1
7 | LJO80200008 |Clear water pipe outer 18*inner 14x130n| 1 16 | LJ0O80500001 |Steel pipe 510mm 1
8 | LJ010200079 (14 Elbow 1 17 | LJ0O10300021 |Filter clamps 1
9 | LJO80500001 |Steel pipe 510mm 1




	DRIVE GROUP I
	BRUSH HEAD GROUP
	CONTORL GROUP I
	CONTORL GROUP II
	CONTROL PANEL GROUP
	DRIVE GROUP II
	DRIVE GROUP(FRONT DRIVE)
	ELECTRIC CONTROL GROUP
	RECOVERY TANK GROUP(COVER)
	RECOVERY TANK GROUP
	SOLUTION TANK GROUP
	SQUEEGEE GROUP
	SQUEEGEE LIFT GROUP
	WATER SUPPLY GROUP

